


Ref # Part # Description Context Note Foot Note

1 ----- ENG, 2.4HP (050032-0113-E1) Contact Engine Manufacturer

2 187378GS ROTOR

3 187411GS BRG

4 187379GS STATOR

5 187430GS LEAD, GREEN

6 187409GS BUSHING, LEAD WIRE, G790B

7 187381GS RBC, 1K

8 187399GS SCREW, SELF TAP, M6-12

9 187382SGS FAN, COOLING

10 187388GS BOLT, RTR

11 187389GS BOLT, STATOR

12 187405GS INSLTN, HEAT SEALED, #1

13 187384GS MFFLR, SEALED

14 187407GS INSLTN, HEAT SEALED, #2

15 187403GS DUCT,AIR

16 187392GS PHMS, M6-1.0,W/L/FW

17 187383GS BASE, GEN

18 187390GS BOLT, FLNG, M6-1.0 X 10

19 187385GS MNT,VIBR

20 187427GS HHCS, FLNG, M8-1.25 X 12

21 187424GS NUT,WING, M5 X 0.8

22 187423GS NUT, M5 X 0.8

23 187419GS WSHR, LOCK

24 187420GS WSHR, FLAT

25 187401GS NUT, M8-1.25, FLANGE

26 187415GS PHMS, M5-0.8 X 20

27 187413GS CNNCTR

28 187434GS HHCS, FLNG

29 187431GS STND, ENG





Ref # Part # Description Context Note Foot Note

1 187436GS CAP, FUEL

2 187439GS PACKING,TANK

3 187438GS FLTR, FUEL

4 187769GS U-PACKING

5 187437GS TANK, FUEL, 4.5L

6 187766GS DECAL, CHOKE

7 187756GS BOLT, COVER (M5-16)

8 187832GS HSG, GEN, MFFLR

10 187772GS COVER, SPARK PLUG

11 187757GS BOLT, COVER (M6-16)

12 187760GS PHMS, M4-12 W/FW

13 187435GS CVR, MFFLR, GEN

14 187775GS BOLT, MFFLR CVR (M6-16)

15 196830GS DECAL, EXHAUST WARNING

16 187774GS BOLT, COVER (M6-20)

17 187761GS NUT, M4X0.6 W/FW

18 187463GS INSLTN, MFFLR

19 187833GS HSG, GEN

20 NSP DECAL, EMISSIONS

21 187457GS CONDENSER, 300V

22 191528GS DECAL,WARNING

23 187759GS BOLT, COVER (M5-10)

24 187462GS DIODE, BRIDGE

26 197370GS DECAL, LWR PANEL

27 187773GS COVER, OIL FILL

28 196624GS CB, DC

29 196623GS CB, 8A, 125V

30 187873GS OUTLET,ACCESSORY DC

31 187450GS SWITCH, ENG, ON/OFF

32 187812GS CPNL

33 187456GS RECPTCL, 15A, 125V

34 187763GS DECAL, CAUTION OIL

35 187876GS CABLE, BATTERY CHARGE

36 197369GS DECAL, UNIT

37 191545GS DECAL, FUEL SHUTOFF

38 187447GS INSLTN, HTSHLD,TANK #1

39 187448GS INSLTN, HTSHLD,TANK #2

40 187442GS BRKT, TANK, FUEL

41 187758GS BRKT, FUEL COCK



Ref # Part # Description Context Note Foot Note

42 187443GS COCK, FUEL

43 187770GS PHMS, M5-10 W/FW

44 187579GS CLIP, FUEL HOSE

45 187440GS FLTR, FUEL

46 187578GS HOSE, FUEL

BB3061BGS BOTTLE, Oil Not Illustrated

197512GS MANUAL, Owners Not Illustrated

MS6669 MANUAL, Engine Not Illustrated


